

TYPE EXAMINATION CERTIFICATE

No. 13-221 of 22/04/13

Name of organization: **UGent, Department of Textiles** issue this certificate.

1. Product name: Semirigid polyvinyl chloride floor tiles
2. Product material: PVC
3. Product type:
 - a) thickness: 2 mm - 6 mm
 - b) density: $1950 \pm 50 \text{ kg/m}^3$
4. Numerical code of product classification:
 - a) fire behaviour: **B_{s1}**
 - b) formaldehyde: **E1**
 - c) slip resistance: **DS**
5. Usage of the product: Used as the flooring indoor buildings, family, public area and so on
6. Manufacturer: United Flooring Labs Ltd
7. Address: Bank of America Tower, 12 Harcourt Road Central, Hong Kong

This certificate assures the compliance of properties of the product, which complies with the technical requirements referenced in EN 14041 – EN 9239 -1 and EN 717-1. The certificate only applies to materials that correspond to the tested sample.

The results of tests and findings on conformity of the properties of the given type with technical requirements given in EN 14041 – EN 9239 -1 and EN 717-1 are referenced in classification report CR-13-221/1, Test Reports 13-221A, 13-221B, 13-211C and FCHL-262/13.

Date of issuing: 22/04/13

Valid until: 2018

Department of Textiles of Ghent University is recognized as notified laboratory 7611 for the European Products directive 89/106/EEC.

10

LIEDTS Eddy
Technician
Didier Van Daele
Head of floorcovering/fire tests


Prof. Dr. Paul KIEKENS, dr. h. c.
Head of Department